
Model No.DBC260L BRUSH CUTTER



Model No.DBC260L BRUSH CUTTER



Model No.DBC260L BRUSH CUTTER



Model No.DBC260L BRUSH CUTTER



Model No.DBC260L BRUSH CUTTER

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
/∕ld NoteO Note2

00O 621O70O70O SP5CER O A

00O*O -70674*1 SP5CER /∕ O

002 6O4100700O H5N9ER 5SS'G O A

DO0 INC. Y

002*O O26Y13*- H5N9ER 5SS'G /∕ O

DO0 INC. Y

00Y 0O-0074Y60 SCRE8 W 85SHER 5SS'G O A

00Y*O 266133*- P5N HE5D SCRE8 M7&20 8ITH 
8R

/∕ O

00- 6277010000 C/∕NTR/∕L LEXER 5SSG O A

00-*O 627701000O C/∕NTR/∕L LEXER 5SSG V O

007 62O-0O6000 H5NDLE SET O A

DO0 INC. 6< 1

007*O O27761*3 H5NDLE 5SSEMBLG /∕ O

DO0 INC. 6< 1

006 62O-0O60Y0 SCRE8 - A

006*O 2663-7*3 BINDIN9 HE5D SCRE8 M7&27 /∕ -

001 0022107000 NUT M7 - A

001*O 26-04Y*Y HE&. NUT M7 /∕ - A

001*2 4YO202*6 HE&. NUT M7 /∕ -

003 627O076000 PIPE O

004 62747-4600 C5UTI/∕N L5BEL O

0O0 627306-000 PR/∕TECT/∕R 5SS'G O A

DO0 INC. OO< O-*O6

0O0*O 627306-00O PR/∕TECT/∕R 5SS'G /∕ O A

DO0 INC. OO< O-*O6

0O0*2 627306-002 PR/∕TECT/∕R 5SS'G /∕ O

DO0 INC. OO< O-*O6

0OO 6273067000 PR/∕TECT/∕R 5SS'G O A

DO0 INC. O2< OY

0OO*O 627306700O PR/∕TECT/∕R 5SSG /∕ O

DO0 INC. O2<OY<O-7

0O2 0O00064140 B/∕LT M6&Y0 2 A

0O2*O 0O00064110 B/∕LT<CR/∕SSRECESS /∕ 2 A

0O2*2 2666O1*O CR/∕SS*RECESSED HE5D B/∕LT M
6&2Y

/∕ 2

0OY 6273704-00 PR/∕TECT/∕R CL5MP O

0O- 0O-0074Y30 SCRE8 5SSEMBLG 2

0O7 627307Y00O PR/∕TECT/∕R C/∕MPLETE O A

0O7*O O-0-2-*4 PR/∕TECT/∕R C/∕MPLETE /∕ O

0O6 002O307000 NUT M7 2 A

0O6*O 26-0Y7*1 HE&. NUT M7 /∕ 2

0O1 0OO4074-40 S/∕C,ET HE5D B/∕LT M7&O- K8<S
8(

O

0O3 6O4O700-0O SH5)T O A

0O3*O Y2-34Y*- SH5)T /∕ O

0O4 62-Y006002 C5SE<9E5R 5SSG O A

DO0 INC. 20*YY



0O4*O O27-16*O 9E5R C5SE 5SSEMBLG /∕ O A

DO0 INC. 20*YY

0O4*2 O22C1-*0 9E5R C5SE 5SSEMBLG /∕ O

DO0 INC. 20*YY

020 00YO-2-000 INNER SN5P RIN9 O A

020*O 271431*4 RET5ININ9 RIN9 KINT(R*2- /∕ O

02O 6O4Y006O20 /∕UTER SN5P RIN9 O A

02O*O 271436*O RET5ININ9 RIN9 KE&T( S*4 /∕ O

022 62O2700Y00 B5LL BE5RIN9 F604## O A

022*O 2O00-4*- B5LL BE5RIN9 604## /∕ O A

022*2 2O0O71*O B5LL BE5RIN9 604## /∕ O

02Y 0OO4074340 S/∕C,ET HE5D B/∕LT M7&27 O A

02Y*O 266307*0 H.S.H.B/∕LT M7&27 8ITH 8 /∕ O A

02Y*2 4222-O*1 HE&. S/∕C,ET HE5D B/∕LT M7&27 /∕ O

02- 627Y0OO0O2 /∕IL B/∕LT M6&4 O A

02-*O 267713*2 ZHE&.B/∕LT M6&3 /∕ O A

02-*2 26636Y*6 ZHE&.B/∕LT M6&3 /∕ O

027 62O3700200 9U5RD O A

027*O -7067Y*4 9U5RD /∕ O

026 0O-0074Y40 SCRE8 5SSEMBLG 2 A

026*O 267O47*3 ZP5N HE5D SCRE8 M7&O2 /∕ 2

021 0600064440 B5LL BE5RIN9 626## O A

021*O 2O003Y*- B5LL BE5RIN9 626 /∕ O A

021*2 2O00O3*7 B5LL BE5RIN9 626 /∕ O A

021*Y 2O0O73*4 B5LL BE5RIN9 626 /∕ O

023 0600O044O0 B5LL BE5RIN9 6000DDU O A

023*O 2O0032*6 B5LL BE5RIN9 6000DDU /∕ O

024 00YO-26000 INNER SN5P RIN9 O A

024*O 271433*1 RET5ININ9 RIN9 KINT( R*26 /∕ O

0Y0 62O370O60O RECEIXE 85SHER O A

0Y0*O 62O3700000 RECEIXE 85SHER /∕ O A

0Y0*2 YY20-2*4 RECEIXE 85SHER /∕ O A

0Y0*Y Y263O4*2 RECEIXE 85SHER /∕ O

0YO 62O300Y00O CL5MP C/∕MPL. 85SHER O A

0YO*O O63-3O*7 CL5MP 85SHER C/∕MPLETE /∕ O A

0YO*2 O63141*3 CL5MP 85SHER C/∕MPLETE /∕ O

0Y2 627370700O NUT O A

0Y2*O 26-0O3*1 HE&.NUT M3 /∕ O

0YY 62-Y003002 CUTTER SH5)T SET O A

0YY*O O47Y70*1 CUTTER SH5)T SET /∕ O

0Y- 6277010000 C/∕NTR/∕L LEXER 5SSG O A

DO0 INC. Y7*Y1< Y4*--

0Y-*O 627701000O C/∕NTR/∕L LEXER 5SSG V O

DO0 INC. Y7*Y1< Y4*--

0Y7 6O47006060 T5PPIN9 SCRE8 M-&20 - A

0Y7*O 26673-*0 T5PPIN9 SCRE8 -&20 /∕ -

0Y6 0OO4074120 S/∕C,ET HE5D B/∕LT M7&20 2 A

0Y6*O 266643*7 HE&. S/∕C,ET HE5D B/∕LT M7&20 /∕ 2

0Y1 62770100O0 8IRE 5SSG O A

DO0 INC. Y3

0Y1*O 62770100OO 8IRE 5SSG V O

DO0 INC. Y3



0Y3 6277010020 8IRE C/∕MPLETE O A

0Y3*O 627701002O 8IRE C/∕MPLETE V O

0Y4 6O470060Y0 LEXER O A

0Y4*O -7O4YY*6 L/∕N9 LEXER /∕ O

0-0 6O47006070 SPRIN9 O A

0-0*O 2YY763*Y T/∕RSI/∕N SPRIN9 /∕ O

0-O 6O470OY0O0 LEXER O A

0-O*O -72213*7 ST/∕P LEXER /∕ O

0-2 6-O70OOO60 NUT 2 A

0-2*O 4YO20Y*- HE&. NUT M7 /∕ 2

0-Y 6O47006O70 T/∕P O A

0-Y*O -7O4Y6*0 T/∕P /∕ O

0-- SOY744--7O C5RBURET/∕R 95S,ET O A

0--*O -OYO71*2 C5RBURET/∕R 95S,ET /∕ O

0-7 SOY7O1Y042 C5RBURET/∕R INSUL5T/∕R O A

0-7*O Y-674O*0 C5RBURET/∕R PL5TE /∕ O

0-6 SOY744Y3-2 C5RBURET/∕R 95S,ET O A

0-6*O --2O33*- C5RBURET/∕R 95S,ET /∕ O

0-1 0OO40746-0 S/∕C,ET HE5D B/∕LT M7&27 2 A

0-1*O 26614Y*O HE&. S.H.B. M7&27 8ITH 8R /∕ 2

0-3 7261001000 8IRE C/∕MPLETE O A

0-3*O O-O100*- 8IRE C/∕MPLETE /∕ O

0-4 SO447OY610 INSUL5T/∕R O

070 SOY744--40 INSUL5T/∕R 95S,ET O

07O 0OO40741Y0 S/∕C,ET HE5D B/∕LT M7&20 2 A

07O*O 2663O-*4 HE& S/∕C,ET HE5D B/∕LT M7&20 /∕ 2

072 SO43OOY7Y0 RUBBER O A

072*O -2--4O*7 9R/∕MMET /∕ O

07Y 0670O-466O SP5R, PLU9 O A

07Y*O O636-3*7 SP5R, PLU9 KBPMR15( /∕ O

07- SOO02OY110 CGLINDER O A

07-*O YO342-*4 CGLINDER /∕ O

077 726Y70O200 MU))LER 95S,ET O

076 SOY70-Y21O E&H5UST MU))ER O A

076*O O6316O*4 E&H5UST MU))LER /∕ O

071 0OO4074770 S/∕C,ET HE5D B/∕LT 2 A

071*O 26617-*O S/∕C,ET HE5D B/∕LT /∕ 2

073 SO447OY-7O INSUL5T/∕R< I9NITI/∕N C/∕IL O

074 -70Y44*1 MU))LER C/∕XER O

060 -70Y41*O CGLINDER C/∕XER O

06O 0O-0074Y60 SCRE8 W 85SHER 5SS'G 2 A

06O*O 266133*- P5N HE5D SCRE8 M7&20 8ITH 
8R

/∕ 2

062 01Y6Y04310 L5BEL O A

062*O 343Y-Y*0 C5UTI/∕N L5BEL /∕ O

06Y -2-014*O PLU9 C5P O

06- 067-0044YO PLU9 C5P SPRIN9 O A

06-*O Y2-34O*3 PLU9 C5P SPRIN9 /∕ O

067 0OO40-4410 S/∕C,ET HE5D B/∕LT M-&20 2 A

067*O 422OY3*0 H.S.H.B/∕LT M-&20 8ITH 8R /∕ 2

066 SO7007Y7O0 I9NITI/∕N C/∕IL 5SSG O

DO0 INC. 61



061 SO3760Y700 8IRE C/∕MPLETE O

063 7267004000 RE8IND ST5RTER 5SS'G O

DO0 INC. 64*11

064 7YO700O0Y0 ST/∕PPER O A

064*O -2-Y60*0 R/∕PE ST/∕PPER /∕ O

010 72O7002OO0 ST5RTER ,N/∕B O A

010*O -2-YO1*O ST5RTER ,N/∕B /∕ O

01O 72O70020Y0 SPIR5L SPRIN9 O A

01O*O 2Y2273*7 SPIR5L SPRIN9 /∕ O

012 72670010Y0 REEL O

01Y 7267001070 D5MPER SPRIN9 O A

01Y*O 2YY713*0 D5MPER SPRIN9 /∕ O

01- 72670010-0 C5M PL5TE O

017 7O47002060 SET SCRE8 O A

017*O 266737*3 T5PPIN9 SCRE8 7&O2 /∕ O

016 7O470O3000 PULLEG O

011 7267001OO0 ST5RTER R/∕PE O

013 7264700600 M/∕DEL L5BEL O

014 0O-0074YY0 SCRE8 M7&20K8<S8( - A

014*O 267503*4 P5N HE5D SCRE8 M7&20 /∕ -

030 SOO044Y-60 CGLINDER 95S,ET O A

030*O Y-662-*O CGLINDER 95S,ET /∕ O

03O SOO7OOY670 PIST/∕N RIN9 2 A

03O*O 271YY-*- PIST/∕N RIN9 YY /∕ 2

032 SOO7YOY170 PIST/∕N O A

032*O YO3373*6 PIST/∕N /∕ O

03Y SOO7Y2Y0-O PIST/∕N PIN O A

03Y*O 271YY3*6 PIST/∕N PIN /∕ O

03- SO43Y-Y2O0 CLIP 2 A

03-*O 2Y-2-Y*- CLIP /∕ 2

037 S0-2104003 NEEDLE R/∕LLER BE5RIN9 O

036 726200-000 CR5N,SH5)T C/∕MPLETE O

031 SO70O0Y600 )LG8HEEL C/∕MPLETE O

033 S020O04O01 NUT O

034 7423700Y00 85SHER 2 A

034*O 2613O2*6 85SHER 6 /∕ 2

040 7423700000 CLUTCH SH/∕E 2

04O 7423700600 SPRIN9 O

042 02000344OO 85SHER M3 2 A

042*O 2613O1*6 85SHER 3 /∕ 2

04Y 7423700-00 CLUTCH B/∕LT 2

04- 6272022000 CLUTCH DRUM C/∕MPLETE O

047 -70Y47*7 CLUTCH C5SE O

046 0OO40741Y0 S/∕C,ET HE5D B/∕LT M7&20 Y A

046*O 2663O-*4 HE& S/∕C,ET HE5D B/∕LT M7&20 /∕ Y

041 00YO7O2000 /∕UTER SN5P RIN9 O A

041*O 46O072*7 RET5ININ9 RIN9 KE&T( S*O2 /∕ O

043 -2-O2Y*- BU))ER RUBBER O

044 YO32-4*O PIPE H/∕LDER O

O00 -2-032*2 BU))ER RUBBER O

O0O 0OO4074400 S/∕C,ET HE5D B/∕LT M7&O2 O



O02 0OO40741Y0 S/∕C,ET HE5D B/∕LT M7&20 2 A

O02*O 2663O-*4 HE& S/∕C,ET HE5D B/∕LT M7&20 /∕ 2

O0Y YO3270*6 PIPE H/∕LDER O

O0- -2-03Y*0 BU))ER RUBBER O

O07 Y-7332*6 ST5ND O

O06 266020*6 T5PPIN9 SCRE8 -&O2 -

O01 037O204330 TUBE C/∕MPLETE O A

O01*O 037O20433O TUBE C/∕MPLETE V O A

O01*2 O63673*2 )UEL TUBE 5SSEMBLG /∕ O

O03 076O074440 H/∕SE CL5MP O A

O03*O Y-7420*- H/∕SE CL5MP /∕ O

O04 72Y670Y400 )ILTER O A

O04*O O6Y--1*0 )UEL )ILTER /∕ O A

O04*2 O6Y--1*0 )UEL )ILTER /∕ O

OO0 -2-030*6 BU))ER RUBBER 2

OOO -70-00*3 )UEL T5N, O

OO2 -2-03O*- BU))ER RUBBER O

OOY 7266003000 C5P )UEL T5N, 5SSG O A

DO0 INC. OO-< OO7

OOY*O 726600300O C5P )UEL T5N, 5SSG /∕ O

DO0 INC. OO-< OO7

OO- 72660O0000 C5P )UEL T5N, 5SSG O A

OO-*O 72660O000O C5P )UEL T5N, 5SSG /∕ O

OO7 7276061000 STR5P O A

OO7*O O-0-Y6*2 STR5P C/∕MPLETE /∕ O

OO6 726O00Y000 CR5N,C5SE 5SSG O

DO0 INC. OO1*O2O

OO1 0OO4074710 S/∕C,ET HE5D B/∕LT M7&Y0 Y A

OO1*O 266134*2 H.S.H.B/∕LT M7&Y0 8ITH 8R /∕ Y A

OO1*2 42227Y*0 H.S.H.B/∕LT M7&Y0 8ITH 8R /∕ Y

OO3 S070204010 /∕IL SE5L O A

OO3*O 2OY63Y*4 /∕IL SE5L O2 /∕ O

OO4 0600O24140 B5LL BE5RIN9 2 A

OO4*O 2OOY64*4 B5LL BE5RIN9 620O /∕ 2

O20 SOO044Y-70 CR5N, C5SE 95S,ET O A

O20*O --2O31*6 CR5N,C5SE 95S,ET /∕ O

O2O 0--0O244-0 /∕IL SE5L O A

O2O*O 2OY632*O /∕IL SE5L O2 /∕ O A

O2O*2 2OYOYY*- /∕IL SE5L O2 /∕ O

O22 7266004000 C5RBURET/∕R O

DO0 INC. O2Y*OY0< OY2*OY1

O2Y 72-600O2O0 S8IXEL O

O2- 7-260070Y0 85SHER O A

O2-*O -OYO-0*4 85SHER /∕ O

O27 7266004020 SCRE8 2 A

O27*O 8+0046Y214 SCRE8 /∕ 2

O26 72660040Y0 C5BLE BR5C,ET O

O21 7YO6007O20 RIN9 O A

O21*O 27146-*O ST/∕P RIN9 E*Y /∕ O

O23 74260020-0 PUMP 95S,ET O A

O23*O --2O77*4 PUMP 95S,ET /∕ O

O24 72-600O0-0 PUMP DI5PHR59M O A



O24*O O63717*6 PUMP DI5PHR59M /∕ O A

O24*2 8+00004744 PUMP DI5PHR59M /∕ O

OY0 72660020O0 PUMP B/∕DG 5SSEMBLG O

DO0 INC. OYO

OYO 70O600-0O0 INLET SCREEN O A

OYO*O Y720O0*6 INLET SCREEN /∕ O A

OYO*2 8+000O-010 INLET SCREEN /∕ O

OY2 72Y60-60-0 METERIN9 DI5PHR59M 95S,ET O A

OY2*O --2O7-*O METERIN9 DI5PHR59M 95S,ET /∕ O

OYY 72660040O0 METERIN9 DI5PHR59M 5SSG O A

OYY*O O63620*1 METERIN9 DI5PHR59M /∕ O

OY- 72Y60-6060 5IR PUR9E B/∕DG 5SS'G O A

OY-*O O-0433*Y 5IR PUR9E B/∕DG 5SSEMBLG /∕ O

OY7 72-600OO70 PRIMER PUMP O A

OY7*O -2-YO-*1 PRIMER PUMP /∕ O

OY6 72Y60-6070 PRIMER PUMP C/∕XER O A

OY6*O Y-6210*0 PRIMER PUMP C/∕XER /∕ O

OY1 72Y60-60O0 PUMP C/∕XER SCRE8 - A

OY1*O 266732*- T5PPIN9 SCRE8 Y&2- /∕ -

OY3 726Y007000 5IR CLE5NER PL5TE 5SSG O

OY4 727Y70Y400 95S,ET<C5RBURET/∕R O A

OY4*O -OYO73*0 C5RBURET/∕R 95S,ET /∕ O

O-0 70OY702-00 5IR CLE5NER PL5TE 5SSG O A

O-0*O Y-6-34*O 5IR CLE5NER PL5TE /∕ O

O-O 726Y70OY00 5IR )ILTER O

O-2 00-YO0760Y P5N HE5D SCRE8 M7&60 2 A

O-2*O 4OO232*3 P.H.SCRE8 M7&60 V 2

O-Y -70-0Y*2 5IR CLE5NER C/∕XER O

O-- 0O-0074Y60 SCRE8 W 85SHER 5SS'G O A

O--*O 266133*- P5N HE5D SCRE8 M7&20 8ITH 
8R

/∕ O

O-7 -OYO-Y*Y 85SHER 2

O-6 30312Y*2 C5UTI/∕N L5BEL O

50O 6O4100-000 B5ND 5SSG O A

50O*O O260O2*6 B5ND 5SSEMBLG /∕ O

502 62O302000O TRIMMER HE5D 5SSEMBLG 4-*M
3L

O A

502*O O22411*0 TRIMMER HE5D 5SSEMBLG 4-*M
3L

/∕ O

50Y 6OO40O400O T/∕/∕L ,IT O A

DO0 INC. O-3

50Y*O O47703*3 5CCESS/∕RG SET /∕ O

DO0 INC. O-3

50- 01O10-4440 HE&. 8RENCH O A

50-*O 13Y22Y*2 HE&. 8RENCH - /∕ O

Please state Parts No. when yoJr order. Print Date O0/O3/202Y


